Parts

Catalog

RD/RDU 1300/1500/1700

Central and Lateral Mounted Rotary Cutter

>> BALDAN







>> BALDAN

" Index

RD 1300 W/SUPDOI ....ocoeeveveveveeeeeeeeeeverereseissssssesesesesssssssssasesesssssssssssesesesssssssasesesessssssnsas 4
TADIE RD 1300 W/SUDPON c....oeeeveeevevevereeerereeveveveveessssssvesesssessssssssssasessssssssssssesesessssssans 5
RD 1300 W/ROEAEING TIQY....cocerererererererereeereveveresesssssrssesesesessssssssasesesesssssssssesesssssssssssases 6
Table RD 1300 W/ROLGING TIQY......veverereereererererereesessssvesesesessssssssasesessssssssssssssesesesssssane 7
RDU 1300 W/SUPBPOI c..oeeveveveveeeeeeeereverereessssvevesesessssssssasasesessssssssssasesesssssssssasesessssssssnsas 8
TAbIE RDU 1300 W/SUDPOI c...o.eveeeevevevererereveeveverereaessssssvesesesessssssssssasessssssssssssesesessssssane 9
RDU 1300 W/ROEGEING TIQY ...cvcveveeererererereeererereresesssssrsreresesesssssssesesesessssssssesesessssssssssases 10
Table RDU 1300 W/ROGLING TIQY ....coverererrreerevererereeerereresesesessisssssasesessssssssssesesesesssssssane 11
RD 1500 W/SUPDOI M ...ocoeeveveveverereeeeeevereresessisssesesesessssssssssasesessssssssssasasesesssssssasesesessssssasas 12
TADIE RD 1500 W/SUDPOI c....oeeeveeeerrerererereieiveverevesesssssvesesesesssssssasasesessssssssssesesessssssans 13
RD 1500 W/ROEAEING TIQY....cocevererererererereeerivereresessssssssasesesessssssssasesesesssssssssesesessssssssases 14
Table RD 1500 W/ROGING TIQY......cvererereereererererereesessssvesesesessssssssasasessssssssssssesesesssssane 15
RDU 1500 W/SUPBPOI T c..oevevevevevereeeeseereverereissssssesesesesssssssssasesessssssssssssesesssssssssasesesessssssasas 16
TAbIE RDU 1500 W/SUPPOI c...o.vveeeevvevererererervvevereresesssssvesesesessisssssssasesessssssssasesesessssssane 17
RDU 1500 W/ROEAEING TIQY...cvcrererereverererereeirerereresessissssresesesessssssssesesesessssssssssesesessssssssases 18
Table RDU 1500 W/ROGING TIQY ....coverereereererererereresersreresesesessssssssasesesssssssssssesesesssssssns 19
RD 1700 W/SUPPOI T ....ocoeevevevevererereeeevevereresssisssevesesesssssssssasesesesssssssssasesesssssssssesesessssssasas 20
TADIE RD 1700 W/SUDPOI u....vveveveeeerrererererereeeevevevesessssssssesesesssssssssasesssssssssssssesesessssssane 21
RD 1700 W/ROTAING TIQY....ocvevevrereeerrererererererersvssssssssssssssssesesssssssssssssssssssssssssssssssssssasases 22
Table RD 1700 W/ROTAING TIQY .....ccvoveveereeerrererereverererssssisssssssssesessssssssssssssssssssssssesssssssans 23
RDU 1700 W/SUDDOI T v..vevvvrrrrereererererereisrssesssssssssssesesssssssssssssssssssssesessssssssssssssssssssssens 24
TADIE RDU 1700 W/SUDPOIT ....eeevevevevereeeeeeerererereveverssessssssssssssssesessssssssssssssssssssssssesssssasans 25
RDU 1700 W/ROTAUNG TIQY c..vvevvereeeererererererersrsvssevsssssssesesesessssssssssssssssssssssssssssssssssssases 26
Table RDU 1700 W/ROTGENG TIQY ....vovovvrrerererererereverersvssssssissssssssesesssssssssssssssssssssssesesesesens 27
Complete HEiGht AQJUSEMENT SKi...........ccveeeueererereeerereieeeeeseiresessssesessesessssssessesesssesssesenes 28
TEANSMUSION BOX (BPIN).....oeeeveveeeeeeeeeeeeeteteseste et e et ssessesessssasesasesssesessasesssesssssessasesens 29
TrANSMUSION BOX (COME)...uevveeeveeeeereeeeeeeetesisieiseveeeesesesesssvssesasesssesessssesssesssssessasesons 30
CRQIN PLOLECLIONS ...vovvveveveerveisisisieiessssstsisissssssssssstssssessssssssssssessssssssassssssssssssasasssssssssssens 31

Parts Catalog
COMPIELE FIONT PIOTECLION. ........c.ecveeeeererevereeiereieteeseeseisesesssssessessssssessssasessssessssesessasessanas 31
Complete RiGht/LEft REAI PrOTECTION ..........cceevevevevevevveeeereresererersrssssssssssssssssesesssssssesasas 32
Complete Central REQr PrOTECLION. ............cccceeeeeeveeeeereseireveeseesesesessvesessssesssesessesessnas 32
Litniter HEIGRAT HILCH ...ttt et te et sve s s ess st ss s esesasessnasesnas 33
FrICtioN DEPEN WHREEI ..........eeveeeeeveeeeeeeeeeeteestetevseetetesstssessesesssesssesesssssesasessasaseanas 33
DEPth WREEI W/BEAING .....vcvvvevvvrrerererererevevsvsvsvssssssssesesesessssssssssssssssssssssesssssssssasses 34
SEICKEI'S c.vevevevrerieieiietsisisiesssssststs e s s s essss s s ts s s s st s tsts e assasasssssesesssssssasssessssssassansseses 35

RDU03020L (Revised: 09/2020) EN



Parts Catalog >> BALDAN

 RD 1300 W/Support

*Item 1- See page 28

* Item 2 - See page 29 and 30 For the purpose of replacing internal parts of the Multiplier
*|tem 47 - See page 33 Transmission Box (* 2), check the manufacturer’s
* |tem 48 - See pages 33 and 34 name on the box.

RDU03020L “



>> BALDAN

« Table RD 1300 W/Support

Parts Catalog

16 | 6020310933-7 | Hexagonal Head Bolt M16 x 2,00 x 75mm CL8.8 RP Special

17 1 6020010124-6 | Pressure Washer M16 Media

18 | 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24Mm H.16,00Mm
19 | 6020010453-9 | Smooth Washer M33 @34,00 X 360,00 X 5,00mm (Din 125A)

20 | 6020310810-1 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8"

21 160203174309 | Hexagonal Head Bolt M20 X 2,50 X 100Mm CI8.8 Rp

22 | 6020010450-4 | Smooth Washer M33 @31,00 x #56,00 x 4,00mm (DIN 125A)

23 16020390293-2 | Lock @5,75 X 40Mm

24 16020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160Mm (I8.8 Rp

25 1 6020310595-1 | French Head Pin @1”X 105mm

26 | 6020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65Mm C18.8 Rp

27 | 6020015986-4 ' Smooth Washer M20 (321 x @37 x 3mm) Standart DIN 125

28 | 5024010039-5 | Smooth Washer #26,2 X @44 X 4,75Mm

29 | 6020310934-5 | French Head Bolt M24 x 3,00 x 80mm (L8.8 Special

30 | 6020010196-3 | Pressure Washer M24 Media (

31 6020310338-0 | Self-Locking Nut With Nylon M24 X 3,00 Ma CI8 Ch.36Mm H.15,00Mm(White Galnanised)
32 | 6020010448-2 | Smooth Washer M8 @8,40X@24,00X2,00mm(DIN 9021)

33 | 6020010004-5 | Pressure Washer M8 Media

34 1 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (I8.8 Rt

0 0 00 N B N —m B —m = m W N = m NN NN =S S m o N = e N

E Code Product description = 5 Code Product description =
*1 | 5522010062-5 | Complete Height Adjustment Ski 35 16020058892-7 | Cotter Sq.3/8"x 44mm 1
*2 16020057992-8 | Transmision Box 36 | 6020010443-1 | Smooth Washer M10 @10,50X@30,00X2,50mm(DIN 9021) 4
*2 16020059220-7 | Transmission Box (COMER) 37 16020010394-0 | Pressure Washer M10 Media 4
3 15084010146-8 | Hitch Drawbar 38 |6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 4
4 |5530012174-7 | Support Of Drawbar 39 |6020317544-5 | French Head Bolt M10 X 1,50 X 30Mm CI8.8 Rt 4
5 16010602571-4 | Hitch Shackle 290Mm(Categoria 1 E 2) 40 | 6020310935-3 | Hexagonal Head Bolt M24 X 3,00 X 90mm (L8.8 RP 2
6 |5368010141-4 | Fixation Bearing Of Blades With Scraper 41 | 6020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36Mm H.19,00Mm 2
7 | 5040140011-4 | Upper Blades Support Bar 42 16020310660-5 | Pin @28 x 105mm 2
8 |4625264811-9 | Blade 451 X 100 X 12Mm Double Edge 43 1 6010601016-4 | Small Plate 4
9 |5040140012-2 | Lower Blades Support Bar 44 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm 4
10 | 5092010604-5 | Blades Protection Box 45 16020310938-8 | French Head Bolt M16 x 2,00 x 60mm CL8.8 RP 4
11 1 5136016309-5 | Upper Plate Of Protection 46 | 6020055613-8 | Agricultural Cardan Shaft 1350 Mm (Closed) 1
12 | 5464010381-0 | Rear Protection 1020Mm Optional

13 | 5530016065-3 | Protection Fixation Support *4715252010120-9 | Limiter Height Hitch 1
14 |1 6020010403-2 | Pressure Washer M20 Media *48| 5498010274-5 | Friction Depth Wheel 1
15 | 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm *48|5498010276-1 | Depth Wheel W/Bearing 1

RDU03020L “




Parts Catalog >> BALDAN

« RD 1300 W/Rotating Tray

*Item 1- See page 28

* Item 2 - See page 29 and 30 For the purpose of replacing internal parts of the Multiplier
*|tem 47 - See page 33 Transmission Box (* 2), check the manufacturer’s

* |tem 48 - See pages 33 and 34 name on the box.

RDU03020L n




>> BALDAN

« Table RD 1300 W/Rotating Tray

Parts Catalog

17 |1 5092010604-5 | Blades Protection Box

18 | 5084010146-8 | Hitch Drawbar

19 1 6010602571-4 | Hitch Shackle 290Mm(Categoria 1and 2)

20 | 5530012174-7 | Support Of Drawbar

21 1 6020310935-3 | Hexagonal Head Bolt M24 X 3,00 X 90mm (L8.8 RP

22 | 6020010196-3 | Pressure Washer M24 Media (

23 16020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36Mm H.19,00Mm
24 16020310660-5 | Pin @28 x 105mm

25 16010601016-4 | Small Plate

26 | 6020010124-6 | Pressure Washer M16 Media

27 1 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm
28 | 6020310938-8 | French Head Bolt M16 x 2,00 x 60mm CL8.8 RP

29 | 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm
30 | 6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100Mm (I8.8 Rp

31 | 6020010450-4 | Smooth Washer M33 331,00 x 356,00 x 4,00mm (DIN 125A)
32 16020390293-2 | Lock @5,75 X 40Mm

33 1 6020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160Mm CI8.8 Rp

34 1 6020310595-1 | French Head Pin @1”X 105mm

35 | 6020310992-2 | Hexagonal Head Bolt M20 X 2,50 X 55Mm (18.8 Rp

_ = W N LN R DR PR R NN NN S e e aa O =S N =S R DEREN RN S =S N

E Code Product description = E Code Product description =
*1 | 5522010062-5 | Complete Height Adjustment Ski 36 | 6020055613-8 | Agricultural Cardan Shaft 1350 Mm (Closed) 1
*2 16020057992-8 | Transmision Box 37 | 6020015986-4 | Smooth Washer M20 (@21 x @37 x 3mm) Standart DIN 125 4
*2 16020059220-7 | Transmission Box (COMER) 38 | 6020010441-5 | Smooth Washer M24 x @26x@44x4mm 1
3 16020058892-7 | Cotter Sq.3/8"x 44mm 39 |5530016065-3 | Protection Fixation Support 1
4 | 4625265212-4 | Produto Sem Tradugéo Cadastrada Para Idioma Selecionado! 40 | 5136016309-5 | Upper Plate Of Protection 1
5 | 5024070001-5 | Smooth Washer Sq.20 X @49 X 15,00Mm 41 | 6020010448-2 | Smooth Washer M8 @8,40X@24,00X2,00mm(DIN 9021) 8
6 |6020310227-8 | Screw Type A3 5/8" X 2.3/4" 18F Unf1A Gr2 Rp 42 1 6020010004-5 | Pressure Washer M8 Media 8
7 16020310946-9 | Round Head Bolt M20 x 2,5 X 65mm CL8.8 RT 43 16020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (I8.8 Rt 8
8 |6020010412-1 | Pressure Washer 5/8" Media Industry 44 |5464010381-0 | Rear Protection 1020Mm 1
9 | 6020310808-0 | Double Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" H.21,50Mm 45 |1 6020010443-1 | Smooth Washer M10 310,50X@30,00X2,50mm(DIN 9021) 4
10 | 5368010891-5 | Tray Fixation Bearing W/Scrapper 46 | 60200103940 | Pressure Washer M10 Media 4
11 | 6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30Mm H.18,70Mm 47 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma (I8 Ch.17Mm H.8,00Mm 4
12 1 5038010010-7 | Rotating Tray 48 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30Mm CI8.8 Rt 4
13 |1 6020010403-2 | Pressure Washer M20 Media Optional

14 | 6020310810-1 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" *49 | 5252010120-9 | Limiter Height Hitch 1
15 |1 6020010453-9 | Smooth Washer M33 @34,00 X 360,00 X 5,00mm (Din 125A) *50| 5498010274-5 | Friction Depth Wheel 1
16 | 6020110132-0 | Guide Flange *50| 5498010276-1 | Depth Wheel W/Bearing 1

RDU03020L




Parts Catalog >> BALDAN

« RDU 1300 W/Support

Optional

*Item 1- See page 28

* Item 2 - See page 29 and 30 For the purpose of replacing internal parts of the Multiplier
*|tem 47 - See page 33 Transmission Box (* 2), check the manufacturer’s
* |tem 48 - See pages 33 and 34 name on the box.

RDU03020L n



>> BALDAN

« Table RDU 1300 W/Support

Parts Catalog

15 | 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm

16 1 6020310933-7 | Hexagonal Head Bolt M16 x 2,00 x 75mm CL8.8 RP Special
17 |1 6020010124-6 | Pressure Washer M16 Media

18 | 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24Mm H.16,00Mm
19 | 6020010453-9 | Smooth Washer M33 334,00 X 360,00 X 5,00mm (Din 125A)
20 | 6020310810-1 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8"
21 6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100Mm CI8.8 Rp

22 | 6020010450-4 | Smooth Washer M33 #31,00 x @56,00 x 4,00mm (DIN 125A)
23 16020390293-2 | Lock @5,75 X 40Mm

24 1 6020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160Mm CI8.8 Rp

25 1 6020310595-1 | French Head Pin @1”X 105mm

26 | 6020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65Mm C18.8 Rp

27 | 6020015986-4 ' Smooth Washer M20 (@21 x @37 x 3mm) Standart DIN 125
28 | 5024010039-5 | Smooth Washer #26,2 X 044 X 4,75Mm

29 | 6020310934-5 | French Head Bolt M24 x 3,00 x 80mm (L8.8 Special

30 | 6020010196-3 | Pressure Washer M24 Media (

31 6020310338-0 | Self-Locking Nut With Nylon M24 X 3,00 Ma CI8 Ch.36Mm H.15,00Mm(White Galnanised)
32 | 6020010448-2 | Smooth Washer M8 @8,40X@24,00X2,00mm(DIN 9021)

33 | 6020010004-5 | Pressure Washer M8 Media

34 1 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (I8.8 Rt

35 | 6020058892-7 | Cotter Sq.3/8"x 44mm

- 00 00 O N AN = B 2 mam W NV . m NN NN = m m a a Nm s N

E Code Product description = E Code Product description =
*1 | 5522010062-5 | Complete Height Adjustment Ski 36 | 6020010443-1 | Smooth Washer M10 10,50X@30,00X2,50mm(DIN 9021) 4
*2 16020057992-8 | Transmision Box 37 16020010394-0 | Pressure Washer M10 Media 4
*2 16020059220-7 | Transmission Box (COMER) 38 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 4
3 15084010146-8 | Hitch Drawbar 39 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30Mm (I8.8 Rt 4
4 15530012174-7 | Support Of Drawbar 40 | 6020310935-3 | Hexagonal Head Bolt M24 X 3,00 X 90mm (L8.8 RP 2
5 16010602571-4 | Hitch Shackle 290Mm(Categoria 1E 2) 41 1 6020310457-2 | Hexagonal Nut M24 X 3,00 Ma (I8 Ch.36Mm H.19,00Mm 2
6 |5368010141-4 | Fixation Bearing Of Blades With Scraper 42 1 6020310660-5 | Pin @28 x 105mm 2
7 |5040140011-4 | Upper Blades Support Bar 43 1 6010601016-4 | Small Plate 4
8 |4625264811-9 | Blade 451 X 100 X 12Mm Double Edge 44 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma (I8 Ch.24Mm H.13,00Mm 4
9 |5040140012-2 | Lower Blades Support Bar 45 | 6020310938-8 | French Head Bolt M16 x 2,00 x 60mm CL8.8 RP 4
10 1 50920106045 | Blades Protection Box 46 | 6020055613-8 | Agricultural Cardan Shaft 1350 Mm (Closed) 1
11 1 5136016309-5 | Upper Plate Of Protection *4715252010120-9 | Limiter Height Hitch 1
12 | 5464010381-0 | Rear Protection 1020Mm Optional

13 | 5530016065-3 | Protection Fixation Support *48| 5498010274-5 | Friction Depth Wheel 1
14 | 6020010403-2 | Pressure Washer M20 Media *48|5498010276-1 | Depth Wheel W/Bearing 1

RDU03020L n




Parts Catalog >> BALDAN

« RDU 1300 W/Rotating Tray

Optional

*Item 1- See page 28

* Item 2 - See page 29 and 30 For the purpose of replacing internal parts of the Multiplier
*|tem 47 - See page 33 Transmission Box (* 2), check the manufacturer’s

* |tem 48 - See pages 33 and 34 name on the box.

RDU03020L n




>> BALDAN

« Table RDU 1300 W/Rotating Tray

Parts Catalog

18 | 5084010146-8 | Hitch Drawbar

19 1 6010602571-4 | Hitch Shackle 290Mm(Categoria 1and 2)

20 | 5530012174-7 | Support Of Drawbar

21 | 6020310935-3 | Hexagonal Head Bolt M24 X 3,00 X 90mm (L8.8 RP

22 | 6020010196-3 | Pressure Washer M24 Media (

23 16020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36Mm H.19,00Mm
24 16020310660-5 | Pin @28 x 105mm

25 16010601016-4 | Small Plate

26 | 6020010124-6 | Pressure Washer M16 Media

27 1 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm
28 | 6020310938-8 | French Head Bolt M16 x 2,00 x 60mm CL8.8 RP

29 | 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm
30 | 6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100Mm (I8.8 Rp

31 | 6020010450-4 | Smooth Washer M33 331,00 x 356,00 x 4,00mm (DIN 125A)
32 1 6020390293-2 | Lock @5,75 X 40Mm

33 1 6020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160Mm CI8.8 Rp

34 1 6020310595-1 | French Head Pin @1”X 105mm

S m W N U N A R DR DR NNNRNS S a0 2N R BRNA NN S 2 s

5 Code Product description = E Code Product description =
*1 15522010062-5 | Complete Height Adjustment Ski 35 |1 6020310992-2 | Hexagonal Head Bolt M20 X 2,50 X 55Mm CI8.8 Rp 1
*2 | 6020057992-8 | Transmision Box 36 | 6020055613-8 | Agricultural Cardan Shaft 1350 Mm (Closed) 1
*2 16020059220-7 | Transmission Box (COMER) 37 1 6020015986-4 | Smooth Washer M20 (@21 x @37 x 3mm) Standart DIN 125 4
3 | 6020058892-7 | Cotter Sq.3/8"x 44mm 38 | 6020010441-5 | Smooth Washer M24 x #26x@44x4mm 1
4 | 4625265212-4 | Produto Sem Tradugdo Cadastrada Para Idioma Selecionado! 39 |5530016065-3 | Protection Fixation Support 1
5 |5024070001-5 | Smooth Washer Sq.20 X @49 X 15,00Mm 40 | 5136016309-5 | Upper Plate Of Protection 1
6 |6020310227-8 | Screw Type A3 5/8" X 2.3/4" 18F Unf1A Gr2 Rp 41 | 6020010448-2 | Smooth Washer M8 (#8,40X@24,00X2,00mm(DIN 9021) 8
7 16020310946-9 | Round Head Bolt M20 x 2,5 X 65mm CL8.8 RT 42 |1 6020010004-5 | Pressure Washer M8 Media 8
8 |6020010412-1 | Pressure Washer 5/8" Media Industry 43 16020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (I8.8 Rt 8
9 | 6020310808-0 | Double Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" H.21,50Mm 44 15464010381-0 | Rear Protection 1020Mm 1
10 | 5368010891-5 | Tray Fixation Bearing W/Scrapper 45 1 6020010443-1 | Smooth Washer M10 @10,50X@30,00X2,50mm(DIN 9021) 4
11 | 6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30Mm H.18,70Mm 46 | 6020010394-0 | Pressure Washer M10 Media 4
12 15038010010-7 | Rotating Tray 47 |16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 4
13 | 6020010403-2 | Pressure Washer M20 Media 48 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30Mm (I8.8 Rt 4
14 1 6020310810-1 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" *49 52520101209 | Limiter Height Hitch 1
15 | 6020010453-9 | Smooth Washer M33 @34,00 X 360,00 X 5,00mm (Din 125A) Optional

16 |6020110132-0 | Guide Flange *50| 5498010274-5 | Friction Depth Wheel 1
17 |5092010604-5 | Blades Protection Box *50| 5498010276-1 | Depth Wheel W/Bearing 1

RDU03020L n




Parts Catalog >> BALDAN

« RD 1500 W/Support

Optional

*Item 1- See page 28

* Item 2 - See page 29 and 30 ) For the purpose of replacing internal parts of the Multiplier
*|tem 47 - See page 33 Transmission Box (* 2), check the manufacturer’s

* |tem 48 - See pages 33 and 34 name on the box.

RDU03020L n




>> BALDAN Parts Catalog

« Table RD 1500 W/Support

E Code Product description = E Code Product description =
*1 | 5522010062-5 | Complete Height Adjustment Ski 36 | 6020310810-1 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" 1
*2 16020057992-8 | Transmision Box 37 | 6020310934-5 | French Head Bolt M24 x 3,00 x 80mm CL8.8 Special 2
*2 16020059220-7 | Transmission Box (COMER) 38 | 6020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160Mm CI8.8 Rp 1
3 15092010600-2 | Blades Protection Box 39 16020310338-0 | Self-Locking Nut With Nylon M24 X 3,00 Ma CI8 Ch.36Mm H.15,00Mm(White Galnanised) 2
4 16010602571-4 | Hitch Shackle 290Mm(Categoria 1E 2) 40 | 6020310595-1 | French Head Pin @1”X 105mm 1
5 | 5084010146-8 | Hitch Drawbar 41 1 6020390293-2 | Lock @5,75 X 40Mm 3
6 |5530012174-7 | Support Of Drawbar 42 1 6010601016-4 | Small Plate 4
7 | 5368010141-4 | Fixation Bearing Of Blades With Scraper 43 16020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65Mm C18.8 Rp 1
8 |5040140011-4 | Upper Blades Support Bar 44 16020010453-9 | Smooth Washer M33 34,00 X 60,00 X 5,00mm (Din 125A) 1
9 | 4625265611-1 | Blade 540 X 100 X 12mm Double Edge 45 16020310457-2 | Hexagonal Nut M24 X 3,00 Ma (I8 Ch.36Mm H.19,00Mm 2
10 | 5040140012-2 | Lower Blades Support Bar 46 | 6020055613-8 | Agricultural Cardan Shaft 1350 Mm (Closed) 1
11 | 5464010382-8 | Rear Protection 1250 mm Optional

12 1 6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100Mm CI8.8 Rp *4715252010120-9 | Limiter Height Hitch 1
13 | 6020058892-7 | Cotter Sq.3/8"x 44mm *48 | 5498010274-5 | Friction Depth Wheel 1
14 | 5024010039-5 | Smooth Washer §26,2 X 044 X 4,75Mm *48| 5498010276-1 |Depth Wheel W/Bearing 1

15 | 6020015986-4 | Smooth Washer M20 (@21 x @37 x 3mm) Standart DIN 125
16 | 5530016065-3 | Protection Fixation Support

17 1 5136016309-5 | Upper Plate Of Protection

18 1 6020010394-0 | Pressure Washer M10 Media

19 |1 6020010443-1| Smooth Washer M10 @10,50X@30,00X2,50mm(DIN 9021)
20 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm

21 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30Mm CI8.8 Rt

22 | 6020010448-2 | Smooth Washer M8 @8,40X@24,00X2,00mm(DIN 9021)

23 | 6020010004-5 | Pressure Washer M8 Media

24 16020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (I8.8 Rt

25 16020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm
26 | 6020310938-8 | French Head Bolt M16 x 2,00 x 60mm CL8.8 RP

27 | 6020010124-6 | Pressure Washer M16 Media

28 | 6020310935-3 | Hexagonal Head Bolt M24 X 3,00 X 90mm (L8.8 RP

29 | 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm
30 | 6020310933-7 | Hexagonal Head Bolt M16 x 2,00 x 75mm CL8.8 RP Special
31 | 6020010450-4 | Smooth Washer M33 331,00 x 356,00 x 4,00mm (DIN 125A)
32 | 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24Mm H.16,00Mm
33 1 6020310660-5 | Pin @28 x 105mm

34 1 6020010196-3 | Pressure Washer M24 Media (

35 | 6020010403-2 | Pressure Washer M20 Media

RDU03020L n

N BRE N NN N NN AR DR 000NN == RS s NS S a2 2N




Parts Catalog >> BALDAN

« RD 1500 W/Rotating Tray

Optional

*Item 1- See page 28

* Item 2 - See page 29 and 30 For the purpose of replacing internal parts of the Multiplier
*|tem 47 - See page 33 Transmission Box (* 2), check the manufacturer’s

* |tem 48 - See pages 33 and 34 name on the box.

RDU03020L n




>> BALDAN

« Table RD 1500 W/Rotating Tray

Parts Catalog

E Code Product description = E Code Product description =
*1 | 5522010062-5 | Complete Height Adjustment Ski 2 || 35 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm 7
*2 16020057992-8 | Transmision Box 1 || 36 |6020010450-4  Smooth Washer M33 331,00 x 56,00 x 4,00mm (DIN 125A) 2
*2 16020059220-7 | Transmission Box (COMER) 1 37 | 6020310660-5 | Pin @28 x 105mm 2
3 |4625266010-0 | Blade 605 X 3.1/2”X 1/2" Single Edge 2 || 38 6010602571-4 | Hitch Shackle 290Mm(Categoria 1 and 2) 1
4 | 5024070001-5 | Smooth Washer Sq.20 X @49 X 15,00Mm 2 || 39 55300121747 | Support Of Drawbar 1
5 16020310227-8 | Screw Type A3 5/8" X 2.3/4" 18F Unf1A Gr2 Rp 4 || 40 | 6020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160Mm C18.8 Rp 1
6 |6020310946-9 | Round Head Bolt M20 x 2,5 X 65mm CL8.8 RT 2 || 41 60203105951 | French Head Pin @1”X 105mm 1
7 1 6020010412-1 | Pressure Washer 5/8" Media Industry 4 || 42 16020390293-2 | Lock @5,75 X 40Mm 3
8 16020310808-0 | Double Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" H.21,50Mm 4 || 43 | 5084010146-8 | Hitch Drawbar 1
9 |5368010891-5 | Tray Fixation Bearing W/Scrapper 1 || 44 |6010601016-4 | Small Plate 4
10 | 6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30Mm H.18,70Mm 2 || 45 6020310992-2 | Hexagonal Head Bolt M20 X 2,50 X 55Mm CI8.8 Rp 1
11 1 5038010010-7 | Rotating Tray 1 || 46 |6020010196-3 | Pressure Washer M24 Media ( 2
12 | 6020010403-2 | Pressure Washer M20 Media 9 || 47 | 6020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36Mm H.19,00Mm 2
13 16020310810-1 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" 1 || 48 | 6020055613-8 | Agricultural Cardan Shaft 1350 Mm (Closed) 1
14 1 6020010453-9 | Smooth Washer M33 334,00 X 360,00 X 5,00mm (Din 125A) 1 Optional

15 | 6020110132-0 | Guide Flange 1 ||*49]5252010120-9 | Limiter Height Hitch 1
16 | 5092010600-2 | Blades Protection Box 1 |]*50| 5498010274-5 | Friction Depth Wheel 1
17 | 6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100Mm CI8.8 Rp 5 ||*50] 54980102761 Depth Wheel W/Bearing 1
18 | 6020058892-7 | Cotter Sq.3/8”x 44mm 1

19 | 6020010441-5 | Smooth Washer M24 x §26x@44x4mm 1

20 | 6020015986-4 | Smooth Washer M20 (@21 x @37 x 3mm) Standart DIN 125 4

21 | 5530016065-3 | Protection Fixation Support 1

22 | 5136016309-5 | Upper Plate Of Protection 1

23 | 5464010382-8 | Rear Protection 1250 mm 1

24 16020010394-0 | Pressure Washer M10 Media 6

25 1 6020010443-1 | Smooth Washer M10 #10,50X@30,00X2,50mm(DIN 9021) 6

26 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 6

27 |1 6020317544-5 | French Head Bolt M10 X 1,50 X 30Mm (I8.8 Rt 6

28 | 6020010448-2 | Smooth Washer M8 @8,40X@24,00X2,00mm(DIN 9021) 8

29 | 60200100045 | Pressure Washer M8 Media 8

30 | 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (I8.8 Rt 8

31 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma (I8 Ch.24Mm H.13,00Mm 4

32 1 6020310938-8 | French Head Bolt M16 x 2,00 x 60mm (L8.8 RP 4

33 1 6020010124-6 | Pressure Washer M16 Media 4

34 |1 6020310935-3 | Hexagonal Head Bolt M24 X 3,00 X 90mm (L8.8 RP 2

RDU03020L n




Parts Catalog >> BALDAN

« RDU 1500 W/Support

Optional

*Item 1- See page 28

* Item 2 - See page 29 and 30 AR50 For the purpose of replacing internal parts of the Multiplier
*|tem 47 - See page 33 Transmission Box (* 2), check the manufacturer’s

* |tem 48 - See pages 33 and 34 name on the box.

RDU03020L m




>> BALDAN

« Table RDU 1500 W/Support

Parts Catalog

15 | 6020015986-4 | Smooth Washer M20 (@21 x @37 x 3mm) Standart DIN 125
16 | 5530016065-3 | Protection Fixation Support

17 1 5136016309-5 | Upper Plate Of Protection

18 1 6020010394-0 | Pressure Washer M10 Media

19 | 6020010443-1| Smooth Washer M10 @10,50X@30,00X2,50mm(DIN 9021)
20 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma (I8 Ch.17Mm H.8,00Mm

21 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30Mm CI8.8 Rt

22 | 6020010448-2 | Smooth Washer M8 @8,40X@24,00X2,00mm(DIN 9021)

23 | 6020010004-5 | Pressure Washer M8 Media

24 1 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm CI8.8 Rt

25 16020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm
26 | 6020310938-8 | French Head Bolt M16 x 2,00 x 60mm CL8.8 RP

27 | 6020010124-6 | Pressure Washer M16 Media

28 | 6020310935-3 | Hexagonal Head Bolt M24 X 3,00 X 90mm (L8.8 RP

29 | 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm
30 | 6020310933-7 | Hexagonal Head Bolt M16 x 2,00 x 75mm CL8.8 RP Special
31 | 6020010450-4 | Smooth Washer M33 331,00 x 356,00 x 4,00mm (DIN 125A)
32 | 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24Mm H.16,00Mm
33 1 6020310660-5 | Pin @28 x 105mm

34 1 6020010196-3 | Pressure Washer M24 Media (

35 | 6020010403-2 | Pressure Washer M20 Media

N BRE N NN N NN SR DR 0 000NN == RS == NS m a2 2N

] Code Product description = E Code Product description =
*1 15522010062-5 | Complete Height Adjustment Ski 36 |6020310810-1 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" 1

*2 16020057992-8 | Transmision Box 37 | 6020310934-5 | French Head Bolt M24 x 3,00 x 80mm CL8.8 Special 2
*2 16020059220-7 | Transmission Box (COMER) 38 | 6020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160Mm CI8.8 Rp 1

3 15092010600-2 | Blades Protection Box 39 16020310338-0 | Self-Locking Nut With Nylon M24 X 3,00 Ma CI8 Ch.36Mm H.15,00Mm(White Galnanised) 2
4 16010602571-4 | Hitch Shackle 290Mm(Categoria 1E 2) 40 | 6020310595-1 | French Head Pin @1”X 105mm 1

5 | 5084010146-8 | Hitch Drawbar 41 1 6020390293-2 | Lock @5,75 X 40Mm 3

6 |5530012174-7 | Support Of Drawbar 42 1 6010601016-4 | Small Plate 4
7 | 5368010141-4 | Fixation Bearing Of Blades With Scraper 43 16020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65Mm C18.8 Rp 1

8 |5040140011-4 | Upper Blades Support Bar 44 |6020010453-9 | Smooth Washer M33 34,00 X 60,00 X 5,00mm (Din 125A) 1

9 | 4625265611-1 | Blade 540 X 100 X 12mm Double Edge 45 1 6020310457-2 | Hexagonal Nut M24 X 3,00 Ma (I8 Ch.36Mm H.19,00Mm 2
10 | 5040140012-2 | Lower Blades Support Bar 46 | 6020055613-8 | Agricultural Cardan Shaft 1350 Mm (Closed) 1

11 | 5464010382-8 | Rear Protection 1250 mm *4715252010120-9 | Limiter Height Hitch 1

12 | 6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100Mm CI8.8 Rp Optional

13 | 6020058892-7 | Cotter Sq.3/8"x 44mm *48 | 5498010274-5 | Friction Depth Wheel 1

14 | 5024010039-5 | Smooth Washer §26,2 X 044 X 4,75Mm *48|5498010276-1 | Depth Wheel W/Bearing 1

RDU03020L




Parts Catalog >> BALDAN

« RDU 1500 W/Rotating Tray

Optional

*Item 1- See page 28

" Item 2-See page 29 and 30 For the purpose of replacing internal parts of the Multiplier

* Item 47 - See page 33 Transmission Box (* 2), check the manufacturer’s
* [tem 48 - See pages 33 and 34 name on the box.

RDU03020L n




>> BALDAN

« Table RDU 1500 W/Rotating Tray

Parts Catalog

E Code Product description = 5 Code Product description =
*1 15522010062-5 | Complete Height Adjustment Ski 2 || 35 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm 7
*2 16020057992-8 | Transmision Box 1 36 | 6020010450-4 | Smooth Washer M33 @31,00 x 356,00 x 4,00mm (DIN 125A) 2
*2 1 6020059220-7 | Transmission Box (COMER) 1 || 37 6020310660-5 | Pin @28 x 105mm 2
3 1 4625266010-0 | Blade 605 X 3.1/2”X 1/2" Single Edge 2 || 38 6010602571-4 | Hitch Shackle 290Mm(Categoria 1and 2) 1
4 |5024070001-5 | Smooth Washer Sq.20 X 349 X 15,00Mm 2 || 3955300121747 | Support Of Drawbar 1
5 16020310227-8 | Screw Type A3 5/8" X 2.3/4" 18F Unf1A Gr2 Rp 4 || 40 | 60203125065 | Hexagonal Head Bolt M20 X 2,50 X 160Mm C18.8 Rp 1
6 | 6020310946-9 | Round Head Bolt M20 x 2,5 X 65mm (L8.8 RT 2 || 41 |6020310595-1 | French Head Pin @1”X 105mm 1
7 16020010412-1 | Pressure Washer 5/8" Media Industry 4 || 42 16020390293-2 | Lock @5,75 X 40Mm 3
8 | 6020310808-0 | Double Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" H.21,50Mm 4 || 43 | 5084010146-8 | Hitch Drawbar 1
9 |5368010891-5 | Tray Fixation Bearing W/Scrapper 1 || 44 16010601016-4  Small Plate 4
10 | 6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30Mm H.18,70Mm 2 || 45 |6020310992-2 | Hexagonal Head Bolt M20 X 2,50 X 55Mm (18.8 Rp 1
11 5038010010-7 | Rotating Tray 1 || 46 |6020010196-3 | Pressure Washer M24 Media ( 2
12 | 6020010403-2 | Pressure Washer M20 Media 9 || 47 | 6020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36Mm H.19,00Mm 2
13 16020310810-1 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" 1 || 48 | 6020055613-8 | Agricultural Cardan Shaft 1350 Mm (Closed) 1
14 1 6020010453-9 | Smooth Washer M33 (34,00 X 860,00 X 5,00mm (Din 125A) 1 ||*49]5252010120-9 | Limiter Height Hitch 1
15 1 60201101320 | Guide Flange 1 Optional

16 | 5092010600-2 | Blades Protection Box 1 ||*50|5498010274-5 | Friction Depth Wheel 1
17 | 6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100Mm CI8.8 Rp 5 |1*50] 54980102761 Depth Wheel W/Bearing 1
18 | 6020058892-7 | Cotter Sq.3/8"x 44mm 1

19 | 6020010441-5 | Smooth Washer M24 x @26x@44x4mm 1

20 | 6020015986-4 | Smooth Washer M20 (@21 x @37 x 3mm) Standart DIN 125 4

21 | 5530016065-3 | Protection Fixation Support 1

22 | 5136016309-5 | Upper Plate Of Protection 1

23 | 5464010382-8 | Rear Protection 1250 mm 1

24 1 6020010394-0 | Pressure Washer M10 Media 6

25 1 6020010443-1 | Smooth Washer M10 #10,50X@30,00X2,50mm(DIN 9021) 6

26 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 6

27 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30Mm CI8.8 Rt 6

28 | 6020010448-2 | Smooth Washer M8 @8,40X@24,00X2,00mm(DIN 9021) 8

29 | 6020010004-5 | Pressure Washer M8 Media 8

30 | 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm C18.8 Rt 8

31 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm 4

32 1 6020310938-8 | French Head Bolt M16 x 2,00 x 60mm CL8.8 RP 4

33 1 6020010124-6 | Pressure Washer M16 Media 4

34 | 6020310935-3 | Hexagonal Head Bolt M24 X 3,00 X 90mm (L8.8 RP 2

RDU03020L n




Parts Catalog >> BALDAN

« RD 1700 W/Support

Optional

*Item 1- See page 28

* Item 2 - See page 29 and 30 For the purpose of replacing internal parts of the Multiplier
*|tem 47 - See page 33 Transmission Box (* 2), check the manufacturer’s
* |tem 48 - See pages 33 and 34 name on the box.

RDU03020L m



>> BALDAN

« Table RD 1700 W/Support

Parts Catalog

15 |6020310660-5 | Pin @28 x 105mm

16 |6020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36Mm H.19,00Mm

17 16020390293-2 | Lock @5,75 X 40Mm

18 16020010196-3 | Pressure Washer M24 Media (

19 | 6020310935-3 | Hexagonal Head Bolt M24 X 3,00 X 90mm CL8.8 RP

20 | 6020010450-4 | Smooth Washer M33 31,00 x 356,00 x 4,00mm (DIN 125A)
6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm

22 | 6020010403-2 | Pressure Washer M20 Media

23 16020310338-0 | Self-Locking Nut With Nylon M24 X 3,00 Ma CI8 Ch.36Mm H.15,00Mm(White Galnanised)
24 16020310595-1 | French Head Pin @1”X 105mm

25 | 6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100Mm (I8.8 Rp

26 | 6020010448-2 | Smooth Washer M8 @8,40X@24,00X2,00mm(DIN 9021)

27 | 6020010004-5 | Pressure Washer M8 Media

28 | 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (I8.8 Rt

29 | 6020310933-7 | Hexagonal Head Bolt M16 x 2,00 x 75mm CL8.8 RP Special
30 | 5024010039-5 | Smooth Washer #26,2 X 044 X 4,75Mm

6020058892-7 | Cotter Sq.3/8"x 44mm

32 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30Mm (8.8 Rt

33 1 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24Mm H.16,00Mm
34 16020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65Mm C18.8 Rp

35 16020310934-5 | French Head Bolt M24 x 3,00 x 80mm (L8.8 Special

N
=

w
=

N = N N = = N 00 00 00 U1 —m N N N NN B WS S A s a2 A NS a2 = N

E Code Product description = E Code Product description =
*1 | 5522010062-5 | Complete Height Adjustment Ski 36 | 6020010124-6 | Pressure Washer M16 Media 6
*2 16020057992-8 | Transmision Box 37 | 6020010394-0 | Pressure Washer M10 Media 7
*2 16020059220-7 | Transmission Box (COMER) 38 | 6020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160Mm CI8.8 Rp 1
3 15092010602-9 | Blades Protection Box 39 1 6020015986-4 | Smooth Washer M20 (321 x @37 x 3mm) Standart DIN 125 4
4 | 5464010383-6 | Rear Protection 1730 mm 40 | 6020310810-1 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" 1
5 |5040140011-4 | Upper Blades Support Bar 41 16020010453-9 | Smooth Washer M33 (34,00 X 360,00 X 5,00mm (Din 125A) 1
6 | 4625266256-1 | Produto Sem Traducéo Cadastrada Para Idioma Selecionado! 42 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 7
7 | 5040140012-2 | Lower Blades Support Bar 43 16020010443-1  Smooth Washer M10 @10,50X@30,00X2,50mm(DIN 9021) 7
8 |5368010141-4 | Fixation Bearing Of Blades With Scraper 44 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm 4
9 16020055613-8 | Agricultural Cardan Shaft 1350 Mm (Closed) 45 16010601016-4 | Small Plate 4
10 |5530012174-7 | Support Of Drawbar 46 | 6020310938-8 | French Head Bolt M16 x 2,00 x 60mm CL8.8 RP 4
11 1 6010602571-4 | Hitch Shackle 290Mm(Categoria 1 E 2) Optional

12 | 5084010146-8 | Hitch Drawbar *4715252010120-9 | Limiter Height Hitch 1
13 |5136016309-5 | Upper Plate Of Protection *48| 5498010274-5 | Friction Depth Wheel 1
14 |5530016065-3 | Protection Fixation Support *4815498010276-1 | Depth Wheel W/Bearing 1

RDU03020L n




Parts Catalog >> BALDAN

Optional

« RD 1700 W/Rotating Tray

*Item 1- See page 28

* Item 2 - See page 29 and 30 For the purpose of replacing internal parts of the Multiplier
*|tem 47 - See page 33 Transmission Box (* 2), check the manufacturer’s

* |tem 48 - See pages 33 and 34 name on the box.

RDU03020L ﬂ




>> BALDAN

« Table RD 1700 W/Rotating Tray

Parts Catalog

E Code Product description = E Code Product description =
*1 | 5522010062-5 | Complete Height Adjustment Ski 2 || 35/6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (8.8 Rt 8
*2 1 6020057992-8 | Transmision Box 1 || 36 |6020010441-5 | Smooth Washer M24 x #26x@44x4mm 1
*2 16020059220-7 | Transmission Box (COMER) 1 37 | 6020058892-7 | Cotter Sq.3/8"x 44mm 1
3 14625266816-0 | Produto Sem Tradugdo Cadastrada Para Idioma Selecionado! 2 || 38 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30Mm CI8.8 Rt 7
4 | 5024070001-5 | Smooth Washer Sq.20 X @49 X 15,00Mm 2 || 396020310992-2 | Hexagonal Head Bolt M20 X 2,50 X 55Mm CI8.8 Rp 1
5 16020310227-8 | Screw Type A3 5/8" X 2.3/4" 18F Unf1A Gr2 Rp 4 || 40 | 60200103940 | Pressure Washer M10 Media 7
6 |6020310946-9 | Round Head Bolt M20 x 2,5 X 65mm CL8.8 RT 2 || 41 |6020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160Mm (I8.8 Rp 1
7 16020010412-1 | Pressure Washer 5/8" Media Industry 4 || 42 1 6020015986-4 | Smooth Washer M20 (@21 x @37 x 3mm) Standart DIN 125 4
8 |6020310808-0 | Double Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" H.21,50Mm 4 || 43 | 5464010383-6 | Rear Protection 1730 mm 1
9 |5368010891-5 | Tray Fixation Bearing W/Scrapper 1 || 44 |5530016065-3 | Protection Fixation Support 1
10 | 6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30Mm H.18,70Mm 2 || 4516020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 7
11 1 5038010010-7 | Rotating Tray 1 || 46 |6020010443-1| Smooth Washer M10 #10,50X@30,00X2,50mm(DIN 9021) 7
12 1 6020010403-2 | Pressure Washer M20 Media 9 || 47 | 5136016309-5 | Upper Plate Of Protection 1
13 16020310810-1 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" 1 || 48 | 6020055613-8 | Agricultural Cardan Shaft 1350 Mm (Closed) 1
14 | 6020010453-9 | Smooth Washer M33 334,00 X 360,00 X 5,00mm (Din 125A) 1 Optional

15 | 6020110132-0 | Guide Flange 1 ||*49|5252010120-9 | Limiter Height Hitch 1
16 | 5530012174-7 | Support Of Drawbar 1 || *50|5498010274-5 | Friction Depth Wheel 1
17 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm 4 |1*50| 5498010276-1 | Depth Wheel W/Bearing 1
18 | 60200101246 | Pressure Washer M16 Media 4

19 | 6010601016-4 | Small Plate 4

20 | 6020310938-8 | French Head Bolt M16 x 2,00 x 60mm CL8.8 RP 4

21 | 6020310660-5 | Pin @28 x 105mm 2

22 | 6020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36Mm H.19,00Mm 2

23 | 6010602571-4 | Hitch Shackle 290Mm(Categoria 1 and 2) 1

24 1 6020390293-2 | Lock @5,75 X 40Mm 3

25 | 5084010146-8 | Hitch Drawbar 1

26 | 5092010602-9 | Blades Protection Box 1

27 1 6020010196-3 | Pressure Washer M24 Media ( 2

28 | 6020310935-3 | Hexagonal Head Bolt M24 X 3,00 X 90mm CL8.8 RP 2

29 | 6020010450-4 | Smooth Washer M33 31,00 x #56,00 x 4,00mm (DIN 125A) 2

30 | 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm 7

31 6020310595-1 | French Head Pin @1”X 105mm 1

32 1 6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100Mm (I8.8 Rp 5

33 | 6020010448-2 | Smooth Washer M8 08,40X@24,00X2,00mm(DIN 9021) 8

34 | 6020010004-5 | Pressure Washer M8 Media 8

RDU03020L m




Parts Catalog >> BALDAN

4 RDU 1 700 W/Support Optional

*Item 1- See page 28

* Item 2 - See page 29 and 30 For the purpose of replacing internal parts of the Multiplier
*|tem 47 - See page 33 Transmission Box (* 2), check the manufacturer’s
* |tem 48 - See pages 33 and 34 name on the box.

RDU03020L m



>> BALDAN

« Table RDU 1700 W/Support

Parts Catalog

15 |1 6020310660-5 | Pin @28 x 105mm

16 | 6020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36Mm H.19,00Mm

17 1 6020390293-2 | Lock @5,75 X 40Mm

18 | 6020010196-3 | Pressure Washer M24 Media (

19 | 6020310935-3 | Hexagonal Head Bolt M24 X 3,00 X 90mm CL8.8 RP

20 | 6020010450-4 | Smooth Washer M33 331,00 x #56,00 x 4,00mm (DIN 125A)
21 16020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm

22 1 6020010403-2 | Pressure Washer M20 Media

23 1 6020310338-0 | Self-Locking Nut With Nylon M24 X 3,00 Ma CI8 Ch.36Mm H.15,00Mm(White Galnanised)
24 16020310595-1 | French Head Pin @1”X 105mm

25 1 6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100Mm CI8.8 Rp

26 | 6020010448-2 | Smooth Washer M8 @8,40X@24,00X2,00mm(DIN 9021)

27 | 6020010004-5 | Pressure Washer M8 Media

28 | 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (I8.8 Rt

29 | 6020310933-7 | Hexagonal Head Bolt M16 x 2,00 x 75mm CL8.8 RP Special
30 | 5024010039-5 | Smooth Washer #26,2 X 044 X 4,75Mm

31 | 6020058892-7 | Cotter Sq.3/8”x 44mm

32 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30Mm CI8.8 Rt

33 1 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24Mm H.16,00Mm
34 1 6020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65Mm C18.8 Rp

35 1 6020310934-5 | French Head Bolt M24 x 3,00 x 80mm (L8.8 Special

N = N N = = N0 00 00 Ul —m NN SN NN DS W NN =2 @ Q@@ @NN = @@ @

E Code Product description = E Code Product description =
*1 | 5522010062-5 | Complete Height Adjustment Ski 36 | 6020010124-6 | Pressure Washer M16 Media 6
*2 16020057992-8 | Transmision Box 37 | 6020010394-0 | Pressure Washer M10 Media 7
*2 16020059220-7 | Transmission Box (COMER) 38 | 6020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160Mm CI8.8 Rp 1
3 15092010602-9 | Blades Protection Box 39 1 6020015986-4 | Smooth Washer M20 (@21 x @37 x 3mm) Standart DIN 125 4
4 | 5464010383-6 | Rear Protection 1730 mm 40 | 6020310810-1 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" 1
5 |5040140011-4 | Upper Blades Support Bar 41 1 6020010453-9 | Smooth Washer M33 @34,00 X @60,00 X 5,00mm (Din 125A) 1
6 | 4625266256-1 | Produto Sem Tradugdo Cadastrada Para Idioma Selecionado! 42 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 7
7 |5040140012-2 | Lower Blades Support Bar 43 1 6020010443-1 | Smooth Washer M10 @10,50X@30,00X2,50mm(DIN 9021) 7
8 |5368010141-4 | Fixation Bearing Of Blades With Scraper 44 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm 4
9 16020055613-8 | Agricultural Cardan Shaft 1350 Mm (Closed) 45 16010601016-4 | Small Plate 4
10 | 5530012174-7 | Support Of Drawbar 46 | 6020310938-8 | French Head Bolt M16 x 2,00 x 60mm CL8.8 RP 4
11 | 6010602571-4 | Hitch Shackle 290Mm(Categoria 1 E 2) *4715252010120-9 | Limiter Height Hitch 1
12 1 5084010146-8 | Hitch Drawbar Optional

13 1 5136016309-5 | Upper Plate Of Protection *48| 5498010274-5 | Friction Depth Wheel 1
14 | 5530016065-3 | Protection Fixation Support *48|5498010276-1 | Depth Wheel W/Bearing 1

RDU03020L m




Parts Catalog >> BALDAN

Optional

« RDU 1700 W/Rotating Tray

*Item 1- See page 28

* Item 2 - See page 29 and 30 For the purpose of replacing internal parts of the Multiplier
*|tem 47 - See page 33 Transmission Box (* 2), check the manufacturer’s

* |tem 48 - See pages 33 and 34 name on the box.

RDU03020L m




>> BALDAN

« Table RDU 1700 W/Rotating Tray

Parts Catalog

5 Code Product description = E Code Product description =
*1 | 5522010062-5 | Complete Height Adjustment Ski 2 || 35/6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm CI8.8 Rt 8
*2 16020057992-8 | Transmision Box 1 || 36 |6020010441-5 | Smooth Washer M24 x 326x@44x4mm 1
*2 16020059220-7 | Transmission Box (COMER) 1 || 37 |6020058892-7 | Cotter Sq.3/8"x 44mm 1
3 14625266816-0 | Produto Sem Tradugdo Cadastrada Para Idioma Selecionado! 2 || 38 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30Mm CI8.8 Rt 7
4 | 5024070001-5 | Smooth Washer Sq.20 X @49 X 15,00Mm 2 || 39 6020310992-2 | Hexagonal Head Bolt M20 X 2,50 X 55Mm (I8.8 Rp 1
5 16020310227-8 | Screw Type A3 5/8" X 2.3/4" 18F Unf1A Gr2 Rp 4 || 40 | 60200103940 | Pressure Washer M10 Media 7
6 |6020310946-9 | Round Head Bolt M20 x 2,5 X 65mm CL8.8 RT 2 || 41 ]6020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160Mm CI8.8 Rp 1
7 |6020010412-1 | Pressure Washer 5/8" Media Industry 4 || 42 16020015986-4 | Smooth Washer M20 (@21 x @37 x 3mm) Standart DIN 125 4
8 16020310808-0 | Double Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" H.21,50Mm 4 || 43 | 5464010383-6 | Rear Protection 1730 mm 1
9 |5368010891-5 | Tray Fixation Bearing W/Scrapper 1 || 44 |5530016065-3 | Protection Fixation Support 1
10 | 6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30Mm H.18,70Mm 2 || 45|6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 7
11 5038010010-7 | Rotating Tray 1 || 46 |6020010443-1 | Smooth Washer M10 @10,50X@30,00X2,50mm(DIN 9021) 7
12 | 6020010403-2 | Pressure Washer M20 Media 9 || 47 | 5136016309-5 | Upper Plate Of Protection 1
13 16020310810-1 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" 1 || 48 |6020055613-8 | Agricultural Cardan Shaft 1350 Mm (Closed) 1
14 1 6020010453-9 | Smooth Washer M33 334,00 X 360,00 X 5,00mm (Din 125A) 1 ||*49]5252010120-9 | Limiter Height Hitch 1
15 1 6020110132-0 | Guide Flange 1 Optional

16 | 5530012174-7 | Support Of Drawbar 1 || *50|5498010274-5 | Friction Depth Wheel 1
17 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm 4 ||*50] 5498010276-1 | Depth Wheel W/Bearing 1
18 | 6020010124-6 | Pressure Washer M16 Media 4

19 | 6010601016-4 | Small Plate 4

20 1 6020310938-8 | French Head Bolt M16 x 2,00 x 60mm CL8.8 RP 4

21 1 6020310660-5 | Pin @28 x 105mm 2

22 | 6020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36Mm H.19,00Mm 2

23 16010602571-4 | Hitch Shackle 290Mm(Categoria 1 and 2) 1

24 1 6020390293-2 | Lock @5,75 X 40Mm 3

25 | 5084010146-8 | Hitch Drawbar 1

26 | 5092010602-9 | Blades Protection Box 1

27 1 6020010196-3 | Pressure Washer M24 Media ( 2

28 | 6020310935-3 | Hexagonal Head Bolt M24 X 3,00 X 90mm CL8.8 RP 2

29 | 6020010450-4 | Smooth Washer M33 @31,00 x 356,00 x 4,00mm (DIN 125A) 2

30 | 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm 7

31 6020310595-1 | French Head Pin @1”X 105mm 1

32 | 6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100Mm (I8.8 Rp 5

33 | 6020010448-2 | Smooth Washer M8 08,40X@24,00X2,00mm(DIN 9021) 8

34 | 6020010004-5 | Pressure Washer M8 Media 8

RDU03020L




Parts Catalog >> BALDAN

Item
All

Code Product description

« Complete Height Adjustment Ski

5522010061-7 | Cutting Adjustment Ski

5040120729-2 | Bar 0f 102 X 1435 X 9,50Mm

5024010068-9 | Smooth Washer @13,3 X #35,5 X 3,00Mm
6020310232-4 | Screw Type A3 1/2" X 1.3/4" 12F Gr2 Rp

6020010410-5 | Pressure Washer 1/2" Media Industry

6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm

S N B W N =
e

RDU03020L m




>> BALDAN Parts Catalog

 Transmision Box (BPN)

Item
Al

Code Product description

6020350952-1 | Bearing 6208

6020350951-3 | Bearing 30208

6020350953-0 | Bearing 30210

6020350949-1 | Retainer

6020395050-3 | Cover @80 X 10

6020015907-4 | Elastic Ring For Hole I-80 X 2,5
6020015908-2 | Elastic Ring For Hole I-90 X 3,0
6020030755-3 | Plug 3/8"

6020058142-6 | Wedge Spacing #69,3 X 879,7 X 0,4
6020015910-4 | Washer

6020058144-2 | Special Cotter 5X 13 X 44
6020251706-7 | Spring 3,8 X 4,8

6020015905-8 | Elastic Ring For Shaft E-50 X 2,0
6020395049-0 | Cast Cover For Hopper 3068
6020350948-3 | Vent With Level Stick 3/8" Gas Conic
6020015909-0 | Pressure Washer M6

6020310270-7 | Hexagonal Head Bolt M6 x 20mm
6020072030-2 | Protection Disc 341X @79,5X 1,6
6020350950-5 | Retainer 350,00 X 90,00 X 10,00Mm
6020072029-9 | Deflector @50,5 X @90 X 1,6
6020090674-0 | Shaft Xy Box 3068 Mont."R"
6020058143-4 | Spare Housing

6020015906-6 | Elastic Ring For Shaft E-65 X 4,0
6020015904-0 | Ring @46 X 065X 10

6020058134-5 | Crown Z=25 - With Free Rotating/ Helical Pinion Z=13/(x.3068

O 00 N O L1 BAW N =

S i G G Y
O 0 N o L1 B W N = O

NN N
52 O N = o

N N A =) W S G N UG T G PG SO S (G Ry

N
wv

RDU03020L m



Parts Catalog >> BALDAN

¢ Transm|S|On BOX (Comer) 5 Code Product description =
1 16020059222-3 | Carcass (Comer 0.140.0500.00)
2 1 6020350054-0 | Bearing 30210
3 16020350990-4 | Retainer NBR 35x72x10 (Comer 8.7.1.02545)
4 160203500800 | Bearing 30207
5 16020395146-1 | Transmission Box Cover - Comer (0.140.1302.00)
6 | 6020350991-2 | Retainer 50x90x10 (Comer 8.7.1.01107)
7 16020059226-6 | Shim 60.3x71.7 (Comer 0.248.7500.00)
8 | 6020016003-0 | Elastic Ring 175 x 2,5mm (Comer 8.5.2.00131)
9 |6020350022-2 | Bearing 6207-Z

_
o

6020395145-3 | Cover @372 x 1T0mm (Comer 8.7.0.00744)

6020016004-8 | Elastic Ring E40 x 1,8mm (Comer 8.5.1.00712)

6020059223-1 | Crown M5.64 227 (Comer 0.140.6010.00) / Crown M5.64 Z14 (0.140.5010.00) Output Shaft (0.140.3007.00)
6020059224-0 | Shim 48. 0x35.3x1 (Comer 0.313.7000.00)

6020251948-5 | Cutter Lock Spring

6020310965-5 | Castle Nut W/Crown M30 x 1,5mm

6020095888-0 | Espacing 30.3x43x10.5 (Comer 0.132.7109.00)

6020059225-8 | Shim 50.3x70.3 (Comer 0.712.7500.00)

6020059227-4 | Cutter 13 x 7 x 31mm (Comer 0.267.7109.00)

6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (I8.8 Rt
6020095889-9 | Input Shaft 3/8”Z6 (Comer 0.140.2008.00)

6020030858-4 | Plug for Allen Wrench 1/2”BSP (Comer 8.6.6.00088)
6020059228-2 | Shim 1/2"BSP 21.46x28x1 (Comer 8.3.3.01114)

6020395147-0 | Lower Protection Cover (Comer 0.139.7100.00)

6020350992-0 | Respire 1/2"BSP (Comer 8.6.7.00269)

6020310967-1 | Protractor 1/2"BSP (Comer 8.6.0.01113)

6020030860-6 | Magnetic Plug for Allen Wrench 3/8”BSP (Comer 9510.106.025)
6020030859-2 | Plug for Allen Wrench 3/8"BSP

6020059229-0 | Cotterpin M4 x 55mm (Comer 8.4.7.01111)

i Y G
0 N O L1 AW N =

NN NN NN N =
N oL AW N = O o
N S S i G Y N T G N e SN I S NG Y NG T G G SN NS Ry

N
(=]

RDU03020L m



>> BALDAN Parts Catalog

« Chain Protections

E Code Product description

— | RD/RDU 1300
RD/RDU 1500
RD/RDU 1700

*1 | 5464010636-3 | Complete Front Chain Protection 1300
*1 | 5464010635-5 | Complete Front Chain Protection 1500

—_

*1 | 5464010616-9 | Complete Front Chain Protection 1700 1
*2 | 5464010637-1 | Complete Right Rear Protection 1300 1
*2 | 5464010634-7 | Complete Right Rear Protection 1500 1
*2 |5464010615-0 | Complete Right Rear Protection 1700 1
*3 | 5464010637-1 | Complete Central Rear Protection 1300 1
*3 | 5464010634-7 | Complete Central Rear Protection 1500 1
*3 | 5464010614-2 | Complete Central Rear Protection 1700 1
*4 | 54640106371 | Complete Left Rear Protection 1300 1
*4 | 5464010634-7 | Complete Left Rear Protection 1500 1
*4 | 5464010615-0 | Complete Left Rear Protection 1700 1
*|tem 1- See page 31 Items 2 and 3 are optional and replace
*ltems 2, 3 and 4 - See page 32 the Rear Plate Protection.
« Complete Front Protection glgls
§ Code Product description S 222
- AR
2 e e
1 |5136018761-0 | Rear Suport Plate 1380mm 1
1 |5136018747-4 | Front Suport Plate 1550mm 1
1 |5136018670-2 | Front Suport Plate 1745mm 1
2 | 6020058091-8 | Protection Chain (4 Links) 34|38 43
3 | 5040010986-6 | Round Bar @3/8”X 1375mm 1
3 | 5040010984-0  Round Bar @3/8”X 1540mm 1
3 15040010965-3 | Round Bar @3/8” X 1740mm 1
4 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 6 6|7
5 |6020050101-5 | Cotterpin 1/8" X 1" 2
6 | 6020010443-1 | Smooth Washer M10 #10,50X@30,00X2,50mm(DIN 9021) 6|6 |7
7 16020010394-0 | Pressure Washer M10 Media 667
8 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30Mm CI8.8 Rt 6 6|7

RDU03020L n



Parts Catalog >> BALDAN

« Complete Right/Left Rear Protection glgls
4 "'ﬁ S Code Product description = % é é
B s|s|s
- --RN-
1 15136018760-1 | Rear Support Plate 485mm 1
1 | 5136018748-2 | Rear Support Plate 600mm 1
1 |5136018668-0 | Lateral Rear Protection PLate 680mm 1
2 | 5040010985-8 | Round Bar @3/8” X 480mm 1
2 |15040010983-1 | Round Bar @3/8” X 600mm 1
2 |5040010966-1 | Round Bar @3/8” X 680mm 1
3 16020058091-8 | Protection Chain (4 Links) 12 1151|117
4 16020050101-5 | Cotterpin 1/8" X 1" 2
5 16020317544-5 | French Head Bolt M10 X 1,50 X 30Mm (18.8 Rt 21313
6 |6020010443-1 | Smooth Washer M10 #10,50X@30,00X2,50mm(DIN 9021) 2 13|3
7 |6020010394-0 | Pressure Washer M10 Media 2133
8 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 2 3|3

« Complete Central Rear Protection lala
[ — ]
@ E Code Product description = E E g
LA e || e
8" /@;@*-
7 o 1 |5136018760-1 | Rear Support Plate 485mm 1
b 1 1 5136018748-2 | Rear Support Plate 600mm 1
1 |5136018669-9 | Central Rear Protection Plate 71000mm 1
2 | 5040010985-8 | Round Bar #3/8” X 480mm 1
2 |5040010983-1 | Round Bar @3/8” X 600mm 1
2 50400109670 | Round Bar 3/8”X 1000mm 1
3 16020058091-8 | Protection Chain (4 Links) 1211525
4 16020050101-5 | Cotterpin 1/8" X 1" 2
5 16020317544-5 | French Head Bolt M10 X 1,50 X 30Mm (I8.8 Rt 2 3|4
6 |6020010443-1 | Smooth Washer M10 #10,50X@30,00X2,50mm(DIN 9021) 2 .34
7 |6020010394-0 | Pressure Washer M10 Media 2134
8 |6020310822-5 | Hexagonal Nut M10 X 1,50 Ma (I8 Ch.17Mm H.8,00Mm 2|34

RDU03020L m



>> BALDAN

« Limiter Height Hitch

Parts Catalog

Item

Code

Product description

All

O 00 N O L1 BAW N =

5252010009-1
5192040003-9
5192040002-0
5530080033-4
6020311237-0
60203108667
5024010039-5
6020390301-7
6020390308-4

Limiter Height Hitch

Left Chain Of Drawbar W/08 Elos

Right Chain Of Drawbar W/08 Elos
Support "U" Of Hitch

French Head Pin 11,2 X 42Mm

French Head Pin 1”x 140mm

Smooth Washer 026,2 X 344 X 4,75Mm
Lock 5,75 X 50Mm

Lock Nma - Type "R" #4,5 X 80Mm

A= a AN = .

RDU03020L

Code

Product description

All

v N s wN = |tem

5232011996-0
5326011784-6
5530016329-6
6020010124-6
6020010196-3
6020050118-0
6020130108-7
6020310457-2
6020310781-4
6020310818-7
6020311210-9
5024010130-8
5024010298-3
5096010011-2
5136060170-0
5498010260-5
5080010311-5
5498010254-0

Wheel Shaft

Tyne of Deph Wheel

Depth Wheel Support
Pressure Washer M16 Media
Pressure Washer M24 Media (
Cotterpin 1/4" X 2.1/2"
Grease Fitting 1/8"

Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36Mm H.19,00Mm

Nut M36 X 3,00 Mb (I8 Ch.55Mm H.29,00Mm Without Crown
Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm
Hexagonal Head Bolt M16 X 2,00 X 50Mm CI8.8 Rt

Smooth Washer 339 X @66 X 4,75Mm(Galvanised)

Smooth Washer @17 X 44 X 4,75Mm
Protective Cap Of Shaft

Plate Of Wheel Lock

Depth Wheel

Bronze Bushing

Complete Depth Wheel (Bushing)

S L S NNR SRR SNN=SNAE S = o




Parts Catalog >> BALDAN

Item
All

Code Product description

« Depth Wheel W/Bearing

6020311210-9 | Hexagonal Head Bolt M16 X 2,00 X 50Mm (18.8 Rt
5498010187-0 | Complete Wheel With Support

5530016333-4 | Depth Wheel Support

5096020002-8 | Cap With Hexagonal Of Deph Wheel
6020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00Mm
6020050116-3 | Cotterpin 1/4" X 2"

6020010124-6 | Pressure Washer M16 Media

6020350062-1 | Bearing 32206

5024010298-3 | Smooth Washer @17 X @44 X 4,75Mm
6020130108-7 | Grease Fitting 1/8"

6020350306-0 | Retainer #40,00 X 062,00 X 11,50Mm
6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm
5024010039-5 | Smooth Washer #26,2 X 044 X 4,75Mm
6020130108-7 | Grease Fitting 1/8"

5136060170-0 | Plate Of Wheel Lock

6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm
5498010188-9 | Complete Wheel

6020010403-2 | Pressure Washer M20 Media

5530014942-0 | Depth Wheel Support

6020350868-1 | Bearing 32006X; (Nsk)

5096010011-2 | Protective Cap Of Shaft

5498010186-2 | Wheel (Machined)

6020310336-3 | Nut Km5 M25 X 1,5Mm

5232011447-0 | Wheel Shaft

6020015919-8 | Lock Washer Mb5 @25Mm

5024010614-8 | Felt Washer @42 X @55 X 10Mm

5024010333-5 | Smooth Washer 30,5 X @1.1/2" X 1,00Mm
50240106164 | Felt Washer 329 X @55 X 10Mm

6020010259-5 | Retaining Oring

O 0 N O 1AW N =

N N — — — 43 3 3
—_ O WOV 0 N O LT AW N = O

N NN NN NN
00 N O L AW N

S S G NG T NS R NG R N S N T NG N T S S U NG S G G P

N
o

RDU03020L m



>> BALDAN Parts Catalog

o Stickers . o _'gg/gggs
o Code Product description S |—-|—-|= 2|25
= alala [— a1

s = = 222
1 16020071062-5 | Sticker Rd-1300 (500 X 100Mm) 1
1 16020071064-1 | Sticker Rd-1500 (500 X 100Mm) 1
1 16020071065-0 | Sticker Rd-1700 (500 X 100Mm) 1
1 |6020071067-6 | Sticker Rdu-1300 (500 X 100Mm) 1
1 |16020071069-2 | Sticker Rdu-1500 (500 X 100Mm) 1
1 |16020071071-4 | Sticker Rdu-1700 (500 X 100Mm) 1
2 | 6020071029-3 | Sticker Baldan (500 X 100Mm) 1
3 15206010102-7 | Sticker Rotary Cutter Warning 1
4 15206010294-5 | Sticker Remove The Plug Before Place Rotary Cutter 1
5 | 5206010026-8 | Sticker Level Of Oil Check (Rotary Cutter) 1
6 |6020070894-9 | Sticker Attention "Rotating Cardan" (45 X 130Mm) 1
RD 1300 > |
em seu ugar o respn 12 GuA ARA
L fiado nn cing de entrads di Al s ]
# ATTENTION 4k ATENCION
s e e ot Ly =
e ai i TR lcadsen F | % £ ELK HIE ZIL IR G JWEL DL
RDU 1300 >> BALDAN SRS EERRE) | ERERS  -dEme | gEa
L t e _ISW 140 AF1 GLS MIL-L Z10ED SAE JED___EEW 140 AFI GLE MII-L 21060 au:.rw_ 2EW 140 AP1 GL5 MIL-L !10522?:.‘.11?'

Item 1 [tem 2 [tem 3 Item 4 Item 5

L g PTETE

AWARNING| A ATENCION

- Rotats drue line. - cardan rarihe.

Item 6

RDU03020L “









>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Stickers
	Depth Wheel W/Bearing
	Friction Depth Wheel
	Limiter Height Hitch
	Complete Central Rear Protection
	Complete Right/Left Rear Protection
	Complete Front Protection
	Chain Protections
	Transmision Box (Comer)
	Transmision Box (BPN)
	Complete Height Adjustment Ski
	Table RDU 1700 W/Rotating Tray
	RDU 1700 W/Rotating Tray
	Table RDU 1700 W/Support
	RDU 1700 W/Support
	Table RD 1700 W/Rotating Tray
	RD 1700 W/Rotating Tray
	RD 1700 W/Support
	Table RDU 1500 W/Rotating Tray
	RDU 1500 W/Rotating Tray
	Table RDU 1500 W/Support
	RDU 1500 W/Support
	Table RD 1500 W/Rotating Tray
	RD 1500 W/Rotating Tray
	Table RD 1500 W/Support
	RD 1500 W/Support
	Table RDU 1300 W/Rotating Tray
	RDU 1300 W/Rotating Tray
	Table RDU 1300 W/Support
	RDU 1300 W/Support
	Table RD 1300 W/Rotating Tray
	RD 1300 W/Rotating Tray
	Table RD 1300 W/Support
	RD 1300 W/Support
	Table RD 1700 W/Support

